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EMI TEST REPORT

400-10644 ¥

1 GED-380H-A

Keyless Entry System

: OFR 47 FOC Rules and Regulations Part 15

OUCGED-380H-A

OMRON Corporation -

6368 Nenjo-zaka, Okusa Komaki-city,
Bichi 485-0802, Japan

CHMREON Corporation

£3168 Nenjo-zaka, Ckusa Komaki-city,
pichi 485-0B02, Japan

: December 25, 2001

1 Passed

i i L g Iszue Date : January 16,

2002

TEET RESULTS IN THIS REPORT are obtained in use of equipment that is traceable to National
Institute of Advanced Industrial Science and Technology (AIST) of Japan and Communication

Research Laboratory {(CRL]

of Japan.

. i
The test results only respond to the tested sample. This repert should not be reproduced
except in full, without the written appreval of JQA EMC Engineering Dept. Testing Div.
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JOR Applicartion No. :400-10644
Model No. 1EF80=-380H-A

FCC ID 1OUCGBD-380H-A
Ipsue Date :Japuary 16, 2002

Standard tCFR 47 FCC Rules Part 15 Page 3 of 210

1 DOCUMENTATION
1.1 TEST REGULATION

FCC Rules and Regulations Part 15 Subpart A and C {June 23, 1989) Intentional Radiators

i o
Test procedura i

AC power line conducted emission, radiated emission, frequency stability and occupied
bandwidth tests were performed according to the procedures in ANSI CE3.4-1992.

1.2 GENERAL INFORMATION
1.2.1 Tast facility :

1} Tegt Facility located at EMC Engineering Dept. Testing Div.
- No.2 and 3 Anechoic Chambers( 3 meters Site }.

- Bhielded Enclosure.

Expiration date of PCC test facility filing : June 04, 2002

2) EMC Engineering Dept, Testing Div. is recognized under the Naticnal Veluntary
Laboratory accreditation Program for satisfactory compliance established in title

15, Part 285 Code of Federal Regulations.

NVLAF Lab Code : 20018%-0 (Effective through : June 30, 2002)

1.2.2 Description of the Eguipment Under Test (EUT) 1

1) Type of Equipment

2) Product Type

3) Category

4} EUT Authorization

&) FCC ID

&) Trade Name

71 Model No.

8) Operating Freguency Rangs
5) Highest Freguency Used in the EUT
10} Serial Ho.

11) Date of Manufacture

12) Power Rating

13) EUT Grounding

Keyless Entry System
Fre-Production
Security/Remote Control Transmitter

: Certification
: QUCGHED-380H-A
¢ CMRON

GED-380H-A
313.85 MHz
313.585 MH=z
None

: None

DC 3.0V (Battery)

: Hone

1.2.3 Definitiens for symbols used in this test report 3

% = indicates that the listed condition, standard or eguipment is applicable for

this report.

- indicates that the listed condition, standard or equipment is not applicable

for thia report.

JAPAN OQUALITY ABSURANCE ORGAMIZATION
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’ % JOA Application Ho. :400-10644 FCC ID OUCOED- 380H-A
! Model Ho. ' GED=-380H-A Issue Date January 16, 2002

’ Standard 1CFR 47 FCC Rules Part 15 Page 4 of 30

1.3 TEST CONDITION

1.3.1 The measurement of the AC Power Line Conducted Emission
__ - was performed in the following test site.
_x - was not applicable.

Test locatiom 1 . i .

Safety Testing Center EMC Engineering Depe. Testing Div.
21-25, Kinuta l1-chome, Setagaya-ku, Tokyo 157-8573, Japan

- Shielded Enclosure
- Anechoic Chamber No. 2 (portable Type)

Daad tast instruments

Type y : Model Mo. Manufacturer Barial No. Last Cal. Interval

- Test Recajver ESH-2 Rohde & Schwarsz BROZTO/O1E June 2001 1 Year
__ = Test Receiver E5H-3 * Rohde & Schwarz BE1460/030 May 2001 1 Year
___ = Test Receiver ESHS10 Rohde & Schwarz BISET1/004 Aug. 2001 1 Year
- LISN(for Peripheral) ENW-407 Kyoritsu Electrical £-833-6 Apr. 2001 1 Year
__ = LI=N[for EUT) EMW-407 Kyoritsu Electrical B-855-2 Apr. 2001 1 Year
___ = LISN KlwW-407 Eyoritsu Electrical B-757-1 Apr. 2001 1 ¥Year
___ = RF {able 3D-2W Pujikura 155-21-00EC Apr, 2001 1 Year
= RF Cable 3D-2W Fujikura 155-21-007E0 Apr. 2001 1 Year
__ = S0ohm Termination - SUHNER 184-06-50180 Jan. 2001 1 Year

- S0ohm Termination - SUHNER 154-06-5S02E0 Jan. 2001 1 Year

JAPAN QUALITY ASSURANCE ORGANIZATION
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i JQA Application Mo. :400-10644 FCC ID
: Model No. :GED-380H-A Issue Date

2

Standard :CFR 47 FCC Ruleg Part 15 Page 5 of 20

1 QUCGAD - 380H-A
iJanuary 16, 2002

1.3.2 The measurement of the Radiated Emission (% kHz - 30 MHz)

I b e d

x - was performed in the following test silte.
- was not applicable.

Test location

Safety Testing Center EMC Engineering Dept. Testing Div.
21-25, Kinuta l-chome, Setagaya-ku, Tokyo 157-8573, Japan

- Anechoic Chamber No. 2 {3 meters)
XK - Anecheole Chamber Ho. 3 (3 meters)

Validation of Site Attemuation &

1} Laet Confirmed Date : H/A ;
2} Interval : M/A

Used test instruments

Typa Model Wo. Manufactursr Sarial Wo. Last Cal.
Test Receiver --- ESH-2 Rohde & Schwarz EBO3IT0/016 Junes 2001
Test Receiver ESH-3 Rohde & Schwarz BE1460,/030 May 2001
Test Receiver ESHE10 Rohde & Schwarz BISETLSO04 Aug 2001
Antenna HFHZ-22 Rohde & Schwarz BEBL0S58/62 Mow 2001
RF Cable R3-213/0 F & G 185-21-010E0 Apr. 2001

JAPAN QUALITY ASSURANCE ORGANIZATION
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JOR Application No. :400-10644 FCC ID
Model Ho. © GBD-3B0H-A

Ztandard :CFR 47 FOC Rules Part 15

Issue Date
Page & of 10

PQUCGED-380H-A

rJanuary 16, 2002

1.3.3 The meagsurement of the Radiated Emission{30 MHz - 1000 MHz)

% - was performed in the following teat site.
__ - was not applicable.

Taat location :

Safety Testing Center EMC Engineering Dept. Testing Div.

21-25, Kinuta l-chome, Setagaya-ku, Tokyo 157-8573, Japan

___ - Bnechoic Chamber No. 2 (3 meters)

% - Anechoic Chamber No. 3 {3 meters)

Validation of Site Attenuation :

1) Last Confirmed Date :March, 2001

2} Interval :1 year

Used test instruments :

Typa Modal Ho. Manufacturer Sarial Wo. Last Cal.
Spectrum Analyzer B560E Hewlett Packard 3240A00183 Wav. 2001
Spectrum Analyzer BS6EER Hewlett Fackard 2140A01021 Apr. 2001
RF Pre-selector BSERSA Hewlete Packard 264BRO0522 Apr. 2001
Spectrum Analyzer BEEER Hewlett Packard 274 TAOD5EES June 2001
RF Pre-gelector BSEBSA Hewlett Packard 2091R005933 June 2001
Test Recelver ESV Rohde & Schwarz BT2148/039 June 2000
Test Receiver ESVS10 Rohde & Schwarz 26148002 May 2001
Test Recelver ESV310 Rohde & Schwarz B32699/001 May 2001
Antenna EBA-511 Eyoritsu Electrical 0-170-1 Wowv., 2001
Antenna EBA-511A EKyoritsu Electrical p-201-13 Mow., 2001
Antenna KBA-511 KEyoritsu Electrical o0-147-14 Howv. 2001
Antenna KBA-611 Eyoritay Electrical 0-210-5 Nov. 2001
Bironical Antenna BEAS106 Schwarzbeck WVHAS1031150 Now. 2001
Biconical Antenna BEAS106  Schwarzheck 113050 T8ED Mow. 2001
Log-Feriodic Antenna UHALPS107 dchwarzheck 11905079E0 How. 2001
Log-Pericdic Antenna UHALP9107 Schwarzbeck 11505110 Now. 2001
REF Cable S0=2W Fuijikura 155-21-0D0LE0 Feb. 2001
REF Cable SD-2W Fujikura 155-21-002E0 Feb. 2001

JAPAN QUALITY ASSURANCE ORGAMNIZATION
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* JOA Application No. :400-10644 FCC ID POUCGED-3R0H-A
Model Ho. :GBO-380H~A Issue Date :January 1§, 2002
Standard +CFR 47 FCOC Rules Part 15 Page 7 of 30
1.3.4 The measurement of tha Radiated Emiggion(Above 1000 MHz)
% - was performed in the following test site.
__ = Was not applicable.
Tast location :
Safety Testing Center EMC Engineering Dept. Testing Div. T
21-25, Kinuta l-chome, Setagaya-ku, Tokyo 157=8573, Japan
- Ho. 2 gite (3 meters)
X - Mo. 3 site (2 meters)
Validation cf Bite Attenuation :
1} Last Confirmed Date : N/A
2! Imterval : NfA
Used test instruments
Type Model NHo. Manufacturer Sarial No. Last Cal. Interwval
__ - Spectrum Analyzer B560E Hewlett Packard 3240A00185 Now. 2001 1 Year
__ = Spectrum Analyzer B5E5B Hewletbt Packard 2140A01091 Apr. 2001 1 Year
— - RF Pre-selector H5685A Hewlett Packard 2E4BAO0522 Apr. 2001 1 Year
_¥ - Spectrum Analyzer 8566B Hewlett Packard 2747A05855  Juns 2001 1 Year
_x = RF Pre-selector BERESA Hewlett Packard 2091A00533  June 2001 1 Year
_% - Log-Pericdic Antenna HL 025 Rohde & Schwarsz 340182,/015  HNow. 2001 1 Year
- RF Amplifier DEP-0lOEIMITIE DBS Microwave Inc. 012 Mar. 2001 1 Year
% = REF Rmplifier WI-58392-614 Watkins-Johnson 0414 Juna 2001 1 Year
__ - RF Amplifier WI-5315-558 watking-Johnson 1086 June 2001 1 Year
. - RF Pmplifier WI-5320-307 Watkins-Johnaon 645 June #4001 1 Year
X - RF Cable(10m) 5 Q042728 Suhner 155-21=-D11ED0 May 2001 1 Year
- RF Cable [2m) SUCOFLEX 104 Suhner 155-21-012E0 May 2001 1 Year
X - RF Cable{lm) SUCOPLEX 104 Suhner 155-21-013EC May 2001 1 Year
__ - RF Cable{lm)} 5§ 04272E Suhner 155-21-015E¢ June 2001 1 Year

JAPAN QUALITY ASSURANCE DRGANIZATION




Standard

]
JOA Application No. :400-10644
i Model Nao. :GED-380H-A

1CFR 47 FCC Ruleeg Part 15

FCo 1D
Issue Date
Fage 8 of 30

_f

sOUCGED-3B0H-A
oJanuary 16, 2002

1.3.5 The measurement of the Frequency Stability

___ - was performed.
‘.4 x - was not applicable.

Usad tast instruments i

Type Model No. Manufacturer
___ - Frequency Counter 53131A Hewlett PFackard
__ - Oven - COhnishi Co. Lebd.
= DT Power Supply EEZBR Hewlett Packard
e,
1.3.6 The meagurement of the Occupied Bandwidth

¥ - was performed.
- was not applicable.

Used tast instruments :

Typa Modal No. Manufacturar

___ - Spectrum Analyzer 8560 Hewlett Packard
___ - Spactrum Analyzer B5668 Hewlett Packard
_%_ - Spectrum ARnalyzer BESEAE Hewlett Packard
__ - Functien CGenerator 3325A Hewlett Packard
__ - FM Linear Detector MEELA hnritgu Corp.
- Level Mster MLA22C Anritsu Corp.
- Measuring Amplifier 2636 B &K
- AF Bmplifier P-S00L Accuphage
_ - Microphone 4134 B &K
L Preamplifier 2635 B &K
___ -~ Fistonphone 4220 B &K

- Artificial Mouth 4227 B &K

=N

Serial Ho. Last Cal.
i546R11807 May 2001
May 2001
3224000284 June 2001
Serial No. Last Cal.
3z40m00189 How. 2001
Z140A01091  Apr. 2001
2T4TROSBSSE June 2001
2512A21776 May Z001
M774BE Sep. 2001
MB7ST1 June 2001
1614851  June 2001
BOYEQE June 2001
1269477 May 2001
1268763 May 2001
1165008 Apr. 2001
12748E%9 MR
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L - JQA Application Wo. :400-10644 Foc 1D +OUCGAD-380H-A
Model Mo, tGED-3EOH-A Isgue Date :January 16, 2002

Standard 1CFR 47 FCC Rules Park 15 Page § of 30

1.4 EUT MODIFICATION / Deviation from Standard

1.4.1 EUT MODIFICATION

x_-¥o modifications were conducted by JQA to achieve compliance to Class B levels.
_ ~To achieve compliance to Class B levels, the following changes were made by JQA
during the compliance test.

TRk,
The modifications will be implemented in all production models of this eguipment.
&
Applicant Date
Typed Name ; Position

1.4.2 Deviation from Standard:
_X_-No deviations from the gtandard described in clause 1.1.
—_ - The following deviations were employed from the standard described in clause 1.1:

JAFAN QUALITY ASSURANCE ORGANIZATION




-

-

JOA Applicarion Mo. :400-10644
Model Ho. :GED-360H-A

Standard 1CFR 47 FCC Rules Part

15

PCC ID
Iesue Date

:QUCGED-380H-A
rJanuary 16, 2002
Page 10 of 30

1.5 TEST RESULTS

AC Power Line Conductad Emission
The requirements are

Remarks :

Radiated BEmission [515.231(b)}]
The reguirementa are

Remarks:

Fraquency Stability
The requirements are

Ramarks: ve s

Occupied Bandwidth [§15.231(z)]
The regquirements are

Remarka:

Applicable

PASSED

Applicable

PASSED

Applicable

PASSED

Applicabla

PASSED

JAPAN QUALITY ASSURAMNCE ORGANIZATION
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‘} JOA Rpplication No. :400-10644 FCC ID $QUCGED-380H-A
L Model No. tGBD=3180H-A Issue Date :January 16, 2002

Standard CFR 47 FCC Rules Part 15 Page 11 of 10

1.6 SUMMARY

Ganeral Remarks :

The BUT was tested according to the requirements of FCC Rules and Regulations Part
15 Subpart & and C {June 23, 198%) under the test configuration, as shown in clagge
1.7 to L.lo.

The conclusion for the test items which are required by the applied regulation is
indicated under the final judgment.

Pinal Judgment

The "“agp received" sample;

% - fulfill the test requirements of the regulation mentioned on clauge 1.1,
— - fulfill the test requirements of the regulation mentioned on clause 1.1,
but with certain gualifications.

_. - doesn‘t fulfill che test regulatiocn menticned on clause 1.1.

Begin of testing : December 27, 2001

End of testing : January 15, 2002

- JAPAN QUALITY ASSURANCE ORGANIZATION - Signatories:
Approved by: Isgued by:

Masaaki Takahashi

Ty "p.:mqe._\,_.

igeru Osawa

Manager Azsistant Manager
JOA EMC Engineering Dept. JQA EMC Engineering Dept.

JAPAN QUALITY ASSURANCE ORGAMNIZATION




JOA Application Wo. :400-106844
Model No. :GED-380H-A

Standard 1CFR 47 FCOC Rules Part 15

FCC ID :OUCGED-380H-A
Issue Date :January 16, 2002

Page 12 of 30

1.7 TEST CONFIGURATION / OPERATION OF EUT
1.7.1 Test Configuration

The equipment under test (EUT) consists of :

Item Manufacturer Model No.

FCC ID

Serial Na.

fKEyless Entxry System OMRON Corporation GED-3B0H-A

QUCGaD-380H-A

None

1.7.2 Operating condition

Power supply Voltage : 3.0 VDC(Battery)

The tests have been carried out under the transmitting condition.

JAPAN QUALITY ASSURANCE ORGAMNIZATION




JOA Application Ho. :400-10544
Model No. 1GED-3B0H-A

! Standard :CFR 47 PCC Rules Part 15

FCC ID

:OUCGED-380H-A

Iasue Date rJanuary 16,

Page 13

of 30

2002

1.8 EUT ARRANGEMENT (DRAWINGS)

Keyless
Entry
System

Model .No:
GED-380H-A

{EUT)

JAPAN QUALITY ASSURANCE ORGANIZATION




JOA Application No. :400-10644 FCOC ID :OUCGED=-380H-A
Maodel Na. GED-380H-A Issue Date :January 16, 20032

Standard :0FR 47 FCC Rules Part 15 Page 14 af 30

1.9 PRELIMINARY TEST AND TEST-SETUP (DRAWINGS)
1.8.1 AC Power Line Conducted Emission ( 450 kHz - 30 MHz) :

According to description of ANSI C63.4-1992 sec.13.1.3.1, the ACpower line preliminary
conducted emissions measurements were carried out.

The preliminary conducted measurements were performed using the spectrum analyzer
to observe the emission characteristice of the EUT.

The EUT configuration, cable configuration and mode of operation were determined for
producing the maximum level of emissions. These configurations were used for final
AC power line conducted emissions measurements.

Shielded Enclosure

- Side View -

Vertical
Ground
Plane
0.4 ml
I
|
I
|
I
I
I
I Test
I Receiver
F_____m
EUT |
ry
Table
0.8 m
Power Line -
Filter Horizontal Ground Planse

To AC Power
Line

JAPAN QUALITY ASSURAMNCE ORGANIZATION




JOA hpplicatinn HNo. =400=-10644 FCC ID :OUCSED-380H-A
Model No. :GED-380H-A Issue Date January 16, 2002

Standard :CFR 47 FCC Rules Part 15 Page 15 of 30

1.9.2 Radiated Emission ( 9 kHz - 30 MHz) :

hecording to description of ANSI C53.4-1992 sec.13.1.4.1, the preliminary radiated
emissions measurement were carried out. The preliminary radiated measurements were
performed at the measurement distance that specified for compliance to determine the
emission characteristics of the EUT.

The EUT configuratien, cable configuration and mode of cperation were determined for
producing the maximum level of emissions. These configurations were used for the final
radiated emissions measurements.

- Sidea View -
Loop Antenna
ry |
EUT Test
I Receiver
Turn 1
Table : 0.8 m 1.0 m
1 \

Ground FPlans

—]E._____._._.i\L
4

3 m, 10m or 30 m

JARAN QUALITY ASSURANCE ORGANIZATION




JQA Application MNo. :400-10644 FCC ID :QUCGED-3B0H-A
Model No. +3BD-380H-A Issue Date :January 16, 2002

Standard 1CFR 47 FCC Rules Part 15 rage 16 of 30

1.9.3 Radiated Emission ( 30 MHz - 1000 MHz) 1

According to description of ANSI C63.4-1992 sec.13.1.4.1, the preliminary radiated
emissions measurement were carried out. The preliminary radiated measurements were
performed at the measurement distance that specified for compliance to determine the
emission characteristics of the EUT.

The EUT configuration, cable configuration and mode of operation were determined for
producing the maximum level of emissions. These configurations were used for the final
radiated emissions measurementcs.

Anechoic Chamber

- B8ide View -
e 5
Half-wave
/ Dipole Antenna
/I
I
I
I
I
1m _"_ I
EUT ]
i Test
I | | Eeceliver
Turn I r : ]
Tahle: i {o.8m i
| | Vo
i f
- I | I
I
: | Ground FPlane
I I
1 |
| |
[ )
I'I -'I
]
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JOA Application No. :400-10644 rCC ID 1 OUCGBD-380H-A
Model No. :GED-3B0OH-A Issue Date :January 16, 2002

Standard CFR 47 FCC Rules Part 15 Page 17 of 30

1.9.4 Radiated Emission (Above 1 GHz) :

According to description of ANSI C53.4-1592 sec.13.1.4.1, the preliminary radiated
emissions measurements were carried cut. The preliminary radiated measurements were
performed at the measurement distance that specified for compliance to determine the
emission characteristics of the EUT.

The EUT configuration, cable configuration and mode of operation were determined for
producing the maximum level of emissions. These configurations were used for the final
radiated emissions measurements.

Anechoic Chamber

'
8
g,

- 8ide View -
Log-pericdic
Antenna
c:::: (>l GHz}
scan from |
lm¢tod4m 1,
|
|
i
|
i
1
|
| Spectrum
W 1
. - I Analyzar
T | |
0.8m Turn | :
Table | i
] i =l
I
1
I : Ground Flane
! 1
| |
I |
|
1_..- |
-
|
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JOA Application No. :400-10644 FCoC ID :0UCGED-380H-A
Model No. :GED-380H-A Igsue Date :January 16, 2002

Standard :CFR 47 FCC Rules Part 15 Page 18 of 30

1.9.5 PFreguency Stability :

According to description of ANSI C63.4-1992 sec.13.1.5 and sec.13.1.6, the frequency
stability measurements were carried out. By using freguency counter with suitable
RF amplifier, the carrier frequency of the transmitter under test was measured with
a temperature variation of -20°C to +50°C at the normal supply voltage, and if required ,
with a variatien in the primary voltage from 85 % to 115 % the rated supply voltage
at the temperature of +20°C.

These measurements were carried out after allow sufficient time [approximately 1 hour)
for the temperature of the chamber to stabilize.

Owven

Vertical
Antenna
| EUT
rH Frequency
Counkter With
—_ Suitable
Amplifier
Fower
Supply
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JOA Application No.
Medel No.

Standard

1400-10644
:GED-380H-A

:CFR 47 FCC Rules Part 15

FCC ID

tQUCGED-280H-A

Isgue Date :January 16, 2002

Page 19 of 30

1.9.6 Occupied Bandwidth

According to description of AMSI C&3.4-19%52 sec.13.1.7,

the occupied bandwidth

measurements were carried out. By using a spectrum analyzer with a vertical antenna

for picking up the si
transmitting modes of

gnal,
the EUT.

the measurements of the emission were made under the

The resolution bandwidth of spectrum analyzer was set to the value specified in

sec.132.1.7.

EUT

Vertical
Ankenna

Spectrum
Analyzer

35

Test Table

0.8 m
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JOR RApplicaticon Mo, :400-10644 FCC ID tOUCGED-3R0H-A
Model Mo, :G8D0-300H-A Issue Date :January 16, 2002

Standard OFR 47 FCC Bules Part 15 Page 20 of 30

1.10 TEST ARRANGEMENT (PHOTOGRAFHS)
FHOTOGRAFHS OF EUT CONFIGURATICON FOR RADIATED EMISSIONS MEASUREMENT
Fhotograph present configuration with maximum emission

JAPAN QUALITY ASSURAMCE ORGAMIZATION




JJA Application Mo, :400-10644 FCC ID :OUCGED=380H-A
Model No. tGED-380H-A Issue Date iJanuary 16, 2002

Standard :CFR 47 FCC Rules Papt 15 Page 21 of 30
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EA JOA Application No. :400-10644 FoC ID :QUCGED-380H-A
Model Ho. 1 GED-3BOH-A Isgue Date :Janwary le, 2002

Standard :CFR 47 FCC Rules Part 15 Page 22 of 30

TEST DATA

2.2 Radiated Emigsions Measurement

Operating Fregquency : 313.85 MHz
Distance of Measurement : 3.0 meters
Date : December 27, 2001
Temp. ¢ 24 °C Humi . r 33 %
Freguency P-hA Anctenna Meter Reading Limits Emisgion Levels Margins
Factor Factor [dBuv) { dBuv/m) {dB})
{MHz) {dB) (dB} Horiz. Verk. { dBuV,/m) Horiz. Vart. Horiz. Vert.
313.85 o.0 2%.8 50.6 4B.0 T5. 8 T1.4 [1: %] 4.2 6.8
627.70 0.0 27.8 12.8 12.% E5. 6 40.6 40.7 15.0 14.9
941 .85 0.0 32.8 6.5 5.5 55.6 39.3 3g.3 16.3 17.3
Hotes 1} The spectrum was checked from % MHz to 1000 MHz.

2} The cable loas is included in the antenna factor.
} The symbol of "<"means "or less®.
4} The gymbol of "»*means "or greater®.
5} A sample calculation was made at 313.85 (MHz).
BA + Af + Mr = 0 « 20.8 + §0.68 = 71.4 (dBuV/m}
PA = Peak to Average Factor(P-A Pactor)
Af = Anktenna Factor
Mr = Meter Reading
6) Measuring Instrument Setting
Detector function : Quasi-Peak
Resolution Bandwidth ¢ 120 kHz
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JJA RApplication No. :400-10644 FCC ID QUCGBD-3B0H-A
Jm Model No. :GED-3I80H-A Iggue Date :January 1s, 2002
Standard :CFR 47 FCC Rules Fart 15 Page 23 of 30
Frequency FP-A Correction Meter Reading Limits Emission Levels Margins
Factor Factor (dBuv} (dBuv/m} (dB})

(GHz) {dB} {dB} Horiz. Vert. (dBuv/m} Horiz. Vert. Horiz. Vert.
1.25540 0.0 26.5 13.9 13.5 55.8 40.4 40.0 15.2 15.6
1.56928 .4 25.4 T.6 7.8 54.0 37.0 37.2 17.40 1.8
1.88310 0.0 30.8 6.6 8.5 55.86 37.4 ag.7 1.2 15.9
2.19685 o.0 =13.0 EB.1 60.8 55.6 45.1 47.8 10.5 7.8
2.510B0 0.0 -12.2 0.8 B0 .4 55.6 48.6 48.2 T.0 T.4
2.82485 0.0 -10.2 51.4 E0.8 54.0 41.2 40.7 12.8 13.3
3.13850 0.0 =8.6 52.2 £E2.2 55.6 43 .6 43.6 1z.0 12.0

Hotes 1} The spectrum was checked from 1.0 GHz teo tenth harmonics.
2) The cable loss, amp. gain and antenna factor are included
in the correction factor.
3) The symbol of "<"means “or less".
4) The symbol of ">"means T"or greater®.
5) A sample calculation was made at 1.2554 (GH=z).
DA + Cf + Mr = 0 + 26.5 + 13.9 = 40.4 {dBuV/m)
PA = Peak to Average Fackor(P-A Factor)
Cf = Correcticn Factor
Mr = Mater Reading
6} Measuring Instrument Setting
Detector functicon : Peak
Repolution Bandwidth : 1 MHz
Video Bandwidth : 100 Hz
Tested by ﬁ(_ ¥ '::_:.ﬂ--_“_ .

JAPAN QUALITY ASSURANCE ORGANIZATION

Shigeru Osawa
Testing Engineer




'm JoB Application Mo. $400-10644 FCC ID 1 QUCGHD-3E0H=-A
Model Na. 1 ZA0-3B0H-A Issus Date :Janmary 16, 2002
Standard +OFR 47 FCC Rules Part 15 Fage 24 of 30
RADIATED EMISSION MEASUREMENT
Model WNo. : GED-380H-A
Stamdard : CFR 47 FCC Bules Part 16 i Horizontal
operating Freguency{MHz) : 313.85 i Vertical
I
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JQA Application No. :400-10644
Model No.

Standard

:GED-380H-A
CFR 47 PCC Rules Part 15

FCC ID sOUCGED-380H-A
Issue Date :January 16, 2002
Page 25 of 30

Holdover time after manual release[515.231(a) (1)]

180 - 240 ms
(Manufacturer designed)

The typical waveform in the time domain is indicated as follows:

Delta 1 [T1] REW 1 ME=z RF Att 2 B
Ref Lwvl -0.13 dB VBN 1 MHz
T.071 mV 204.4908818 ma SWT 500 ms Unit v
']‘m L. -
Ex
FEL
&m
[ 1Y
| 1AF
|
1 |
¥ L
im
P20
Im

Center 313.85 MHz

Date:

1.JAM.2002

50 ma/s

15:31:24
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JOA Application No. :400-10644 FCC ID 1QUCGED-380H-A
Model No. :GA0-380H-A Iggue Date :January 16, 2002

Standard :CFR 47 FCC Rules Partc 15 Page 26 af 30

2.4 Occupied Bandwidth Measurament

Date : _ January 15, 2002
Temp. : 26 °C Humi . : i0 %

Measuremente Results :
gpecified Limiets : 0.25 % of the fundamental frequency
313.85 MHz x 0.0025 = 784.6 kHz

Refer to the attached graphs.

Tested by : é% R 4 E}&-,_ o

Shigeru Osawa
Testing Engineer
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JOA Applicacion No. :400-10644 FCC ID OUCGED-380H-A
Model HNao. GED-3B0H-A Iggue Date :January 1, 2002

Srandard :CFR 47 FCC Rules Part 15 Page 27 of 30

Emission Limitation

FCC ID : QUCGBD-380H-A
Model : GBD-3BOH-A

Mode of EUT : Transmit

Internal Modulation : 'LOCK' button

REF 72.4dBuY CENMTER 313.850MHz  SPAN 3000kHz
RES BW 100.0kHz VBW 100 .0kHz SWP 0.2sec

ﬂ 1 L L L v L T T

Limit -20dB

(dB)

Felative Level
to Reference

-H0t L | J
720.00kHz

y 100 L L L L L i L i 1
-1500 -1200 -800 -600 -300 0 300 600 900 1200 1500

Oeviation from Center Frequency (kHz)
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JQA Applicarion Mo.
Model No.

Standard

FCC ID
Izgue DMate
Page 2B of 30

+400-10644
:38D-380H-A
:CFR 47 FOC Rules Part 15

:CGUCGBD-380H~-A
iJanuary 16,

2002

(dB)

Relative Level
to Reference

Emission Limitation

OUCGBO-3BOH-A
GBD-380H-A

FCC ID :
Model

of EUT : Transmit
Modulation :

Mode

Internal "UNLOCK' button

SPAN 3000kHz
SWP 0.2sec

REF 72.4dBuV CENTER 313.850MHz
AES BW 100.0kHz VBW 100 .0kHz

T T I

ﬂ ) I I ] v

Limit -20c8

| j
717.00kHz

=100 1 1 1 1 L L 1 L L
-1500 -1200 -S00 -600 -300 0 300 600 900 1200

Deviation from Center Freguency (kHz)
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:QUCGBD-380H-A

JOA Application No. :400-10644 FCC 1L
Model No. (GED-3B0H-A Isgue Date :January 16, 2002

Etandard :CFR 47 FCC Rules Part 15 Page 2% of 30
Emission Limitation
FCC ID : OQUCGBD-380H-A
Model : GBD-380H-A
Mode of EUT : Transmit
Internal Modulation : 'BOOT RELEASE' button
REF 73dBuv CENTER 313.850MHz  SPAN 3000kHz
RES BW 100.0kHz VBW 100.0kHz SHWP 0.2sec
ﬂ T ] 1 L Li T T
=10} iy
= -~ Linit -2008 |
o= 4
Be
=
=2 g | |
o
a8
w™ =50
To
-Eu.
4?0.
'H':'" L I |
702.00kHz
-a0tb
_inn [ 1 A 1 1 L L i
-1500 =500 -600 -300 0 300 600 ape 1200 1600

Deviation from Center Freguency (kHz)
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JOA

FCC ID
Isgue Date
Page 30 of 30

O -10644
:38D-380H-A
:CFR 47 FCC Rules Part 15

JgA Application No.
Model HNo.
Standard

sOUCGBD-3B0H-A
:January 16, 2002

(dB)

Relative Level

Emission Limitation

FCC ID :
Model

OUCGBD-380H-A
GBD-3B0H-A

Mode of EUT : Transmit

Internal Modulation : 'PANIC' button

REF 72.2dBuV CENTER 313.850MHz  SPAN 3000kHz
RES BW 100.0kHz VBN 100.0kHz SWP 0.2sec

ﬂ L] T ¥ T ¥ ¥ T T

Limit -2008

to Heference

I .
708. 00kHz

_im L L 1 1 'l 1 | L L
-1500 -1200 -900 600 - -300 0 300 600 GO0 1200

Deviation from Center Frequency (kHz)
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